Page 1 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Drive System

\
\“\
Vi
\“\
//
/) “\ J./; w - m
V4 &\, ® R @)
/4 o X r/
/A VAN N A e = VA R\ [/ O
\“\ = ﬁ,\ @ vixiv@iau S
// AW ./ e i’
mm\ o0 mw_ 3 w
& . .,,,nnAu!.Vnw, A / / // %@
- \ N_J me /g Vg &
\ A - @N A ' \mxxm ® \ Nu
mw/ e « /AM\ a,,r %L@\ww}mmm 4 ,va mv 5 mw W
/ !!!!!!!!!!!!!!! I14M. | e < A “ T =
) KA ON & /3 _ h N\ e
mu X @ \AGKN wwwmwwf\ﬁ@v @ |- a=p / \ B w/v o @)
) <t . f - n \ \ "
AR “\ .a_\“\ - k \“\ ; /\a \w, / /B - S
w _ x\ \\ \ N /@ “\\u,v [ m
A A \1/ m AN g/ )N b hs S
= ¢ Mi E Y ... \a// mmm“‘ ,“ A.wuwmuu_ 7\, /” 2 (< NG 3 Am&
A‘ v/ 7} 0 & \ 7N % ARGk m\ p L~ \\ ~ .\yv \\n.,”ﬁnvmv Y
o VYGRS \ VA4 s%\ ﬂw .m P TNCl - m“mw/,umi/
AP \V N w74 { &v w 24/ TN
i S o W/ / /D = o2
~ _i.\, _AWM. \\ ,M mw N % - ww m\ =
<r .|.\ /‘mw Awﬁr iiiiiiiiiiii ‘ N\ ““wn\ d \mwz\ /
BiE=—o o : ] 5. \-_ \ ,mmmw“mV\ \ .iw
wuﬂuwii /8 a ™ /N =~ -
LAl \ \\ _ " C
Ll “u_ \ A \ \\
Y. / o 8 i
rmm——— AW,H“HHHHK
# .nu\ “W

p—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Drive System

Page 2 of 46

51  711-05068
52  712-04065
53  714-04040

Ref#  Part Number Qty S/P/F  Description
1 918-04270B 1 /P Transmission, Hydro-Gear 0510
2 710-0176 1 /P Hex Screw, 5/16-18, 2.75, Gr5, Std
3  710-0227 1 /P Screw, #8-18, 0.500,
4  710-0351 1 /P Screw, #10-16, 0.500
5 710-04484 1 Screw, Self-tapping, 5/16-18, .750
6  710-0653 1 /P Screw, Self-tapping, 1/4-20, 0.375
7  710-1007 1 /P Screw, Self-tapping, 3/8-16, 1.500
8 710-1325 1 /P Screw, Self-tapping, 1/4-20, 1.625
9 710-3011 1 /P Hex Screw, 3/8-16, 2.25, Gr5
10 912-0240 1 /P Nut, Jam, 7/16-20, Gr2
11  912-0346 1 /P Nut, Jam Lock, 1/2-20, Gr5, Nylon
12 712-04063 1 /P Nut, Flange Lock, 5/16-18, Nylon
13 912-0431 1 /P Nut, Flange Lock, 3/8-16
14  914-0111 1 /P Pin, Cotter, 3/32, 1.0
15  725-0157 1 /P Cable, Tie, 3/16 x .05 x 7.4
16 725-04791A 1 Jumper Harness, Ground & Reverse
17  725-1644 1 Switch, Spring, Short
18 926-0154 1 /P Tie, Cable, Push Mount 7.5
19  926-0320 1 /P Plate, Insulator Nut
20  731-05300A 1 Sleeve, .765 Id x 2.41
21  731-06098 1 Fan, Hydro
22  932-0209 1 /P Spring, Extension, .48 Od x 2.03
23  732-04606 1 Spring, Extension, .500 Dia x 12.6
24  732-04624 1 Spring, Extension, 1.00 Dia x 4.75
25  732-0716D 1 /P Spring, Extension, .59 Od x 4.00
26 732-0729 1 /P Ring, Wire
27  732-3118 1 Spring, Extension, .375 Od x 1.44
28 936-0264 1 /P Washer, Flat, .330 x .630 x .0635
29  736-04263 1 Washer, Lock, Transmission Hydro
30 936-3008 1 /P Washer, Flat, .344 x .750 x .120
31 736-3010 1 /P Washer, Flat, .407x.812x.135, Ht
32 736-0242 1 /P Washer, Bell, .340 x .872 x .060
33 710-0627 1 /P Hex Screw, 5/16-24, .750, Gr5, Lock
34  738-04420 1 Spacer, Shoulder, 1.375 x .380 x .183
35 747-04139 1 Rod, Brake, LT Hydro
36  747-04957A 1 Rod, Transmission, Bypass
37  747-04979 1 Rod, Control, Hydro
38  747-04991 1 Rod, Hydro Bypass
39 750-04456 1 Spacer, .260 x .372 x 1.420
40  954-04207 1 /P Belt, V-Type
41  756-04224 1 /P Pulley, Idler, Flat 2.75 OD
42  756-04308 1 Pulley, Input, 4.13 Dia
43  756-04325 1 /P Pulley, Idler, V-Type x 3.06
44  783-06027A 1 Bracket, Idler, Center Double
45  783-06133-0637 1 Bracket, Mount, Hydro
46  783-06260-0637 1 Bracket, Support, Belt Disengage
47  783-1019B 1 /P Bracket, Actuator, Switch
48 647-04152B 1 Control Assembly, Brake
49  683-04537 1 Bracket Assembly, Pedal, Hydro
50 710-0604A 1 /P Screw, Self-tapping, 5/16-18, 0.625,
1
1

Pin, Clevis, 5/16 x 3.985
Nut, Flange Lock, 3/8-16, Nylon

WWW. mymov\?erﬁarft@fé@m“e 7



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Drive System

Page 3 of 46

Ref#  Part Number Qty S/P/F  Description
54  783-06059-0637 1 Bracket, Pedal, Hydro
55  726-0214 1 /P Cap, Push 5/8
56  732-04587 1 Spring, Extension, .63 Dia x 4.95
57  735-04136 1 Pad, Pedal, Brake
58  736-0242 1 /P Washer, Bell, .340 x .872 x .060
59  918-04228 1 /P Hub Assembly, Wheel
60  938-0380 1 /P Bolt, Shoulder, .500 x .270, 3/8-16
61  741-0495 1 /P Bearing, Flange, .630 x .695 x .60
62  748-04203 1 Latch, Cruise
63  783-05914 1 Bracket, Support, Pedal Strap
64  783-05940 1 Bracket, Support, Pedal Strap 5/8
65  783-06103A-0637 1 Bracket, Pedal, Brake
66  735-04135 1 Pad, Pedal, Reverse
67  735-04118A 1 /P Pad, Pedal, Forward

WWW.mymowerparts.com



Page 4 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Electrical Schematic

+,
wow o+
E f o000 u| x
e~ = 5
@5 oo 2 S @
fa
w
| =« | o Il @
r
x| b 2 |”
| I R O
@ = o o
SOS N a > =
of ol g @ =
I o o o al &
= =] = ] ol « =
x| 0| af nf ol T ==
ol o 9 & ol & a
Ly > m
al o o o al o - x ] =~
B o~ @ o) = 2 i wo
&9 4
IIIIIII L C1eD
i af
e "N Mw_mmu
44 az (ST
= [ ] a mm_
£ E c -
© E.28¢ 3 5
oo = =] @
T H W ¢ a
IIIIIIII ] © © o
¢ — _
L £
) 1 10 )
PR
\_ \u
P A2 U 9
11 b
_ \u £ ) ;_
Jd I R
i S
Jop ) 3
i ~s 7 —
— I
= =
b T e ./
: = @ i P
10 el NI @ ]
i <12 - © ~ @
o R A | E| ©f & 3
e !/.K t = > ] x
S @™ S| e a ©
—Xi o| &l = T
o < G| o = ~
{ |_| ' 2 3] o
b -l .
© W/S o s - ¢ _mz a L pasd
~ w
—c N\ S~
I 5 o @
[ i} s
o R . - ity
\\\\\\\ . =1
A N i G =K
c [an] —
] —— @
o -Tv , 7 =
x | 5N a
« m| m| ®T™ &
=}
& @ /
g |
IIIIIIIIIIII .mIIII o /
1 @ /
||||||||| m_||||u |y
r -
_ 1 I Y A e —
LUM/CU0 UID 09 o ]
2 ’ N} am a
ox &
Z &
iy
||||||||| v ag 5
] \_ 4 A~ "
Ie ¢ : o
Iy ] o
‘ I
=
~ a —
] u a w mw 5
@l | e ~ w a =
o i
[ o a = %
< ] ] = o [
z o I3 i L
> m
= T [ ] = —
< S z @ o
ol o 2 @
B el @ -
Q
— a <
Q = >
)
s 5 L a
o = o
@ e c < x s
‘ ] [ Z i} 5
w1 X z T
£ = Q & & = 3 A
& . ES ui ] = -
= = S @
] 2
Q¢ —. = | (- =
il - =
e >

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 46

B

-

WWW.mymowerparts.com

/7 mw \_
- o5 ]
la 2 /
e V4
€/ /

af /
“L P \\

/ ./v M\

o /
O

SLTX1050 Tractor (2010 & After)

Engine Accessories



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Engine Accessories

Page 6 of 46

Ref#  Part Number Qty S/P/F  Description

1 683-04549-0637 1 /P Shield Ass’y, Muffler
2  710-0227 1 /P Screw, Ab, #8-18, 0.500,
3  710-04683 1 Screw, Self-tapping, 3/8-16, 1.000,
4  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500,
5 710-1314A 1 /P Screw, Socket Head, 5/16-18, .750
6 712-0271 1 /P Nut, Sems, 1/4-20
7 751-3141-14 1 /P Hose, Extension, Oil Drain
8 721-0377A 1 S  Gasket, Exhaust
9 725-0157 1 /P Cable, Tie, 3/16 x .05x 7.4

10 726-0205 1 /P Clamp, Hose, .490 Dia.

11 728-04000 1 Rivet, Pop, .188 Dia x .300

12 751-10528A 1 /P Muffler, Kohler Twin

13  751-0564B 1 /P Deflector, Muffler

14 751-10349 1 Hose, Fuel, Low Permeation, 1/4

15  751-10353 1 Deflector, Muffler, Long

16  951-10517A 1 /P Drain, Oil

WWW.mymowerparts.com



Page 7 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Frame, Electrical & PTO

) .\\n
~d

\HIAHWII .,

SN N\
I\
AP TN o
©) ,@f w AN,, H,-Auw

/ /o
PN - - @\
N T

U~

\

: 4\
A& N o
/ N,sn\ . O\UW \v " @\

/¥ NS o
x.\{me \\M \AA {
/ \ / _-”v

\
- /Y
= V/a ( {
“M"/ M.@ ,15\ M\ \Am, A//% M/_\\\\ @ .ZWA\M“WW
AN 2 ) S
m@ mmum\v\“ »,./ ANEL Y Y
/ mm \\ \\ 4
/ \\“Uv\\\ / \ ¢ ,\\\ \\ o/ \
/ \ /

/

S \,\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Frame, Electrical & PTO

Page 8 of 46

Ref#  Part Number Qty S/P/F  Description
1  710-04379A 1 Hex Screw, 7/16-20, 3.50, Gr5, Lock
2 917-04174A 1 /P Clutch, Electric PTO, 50"
2 917-1774C 1 /P Clutch, Electric PTO, 54"
3  725-0157 1 /P Cable, Tie, 3/16 X .05 X 7.4
4 936-0171 1 /P Washer, Lock, 7/16 , Regular Duty
5 736-0277 1 Washer, Flat, 1.031 X1.620 X.095
6 925-1707D 1 /P Battery
7  756-0978B 1 /P Engine Pulley, Electric PTO
8 710-04666 1 Hex Flange Screw, 1/4-20, .75, Gr5
9 712-0271 1 /P Nut, Sems, 1/4-20
10 725-04363 1 Switch, Interlock
11 710-0653 1 /P Screw, Self-tapping, 1/4-20, 0.375
12 712-04064 1 /P Nut, Flange Lock, 1/4-20, Nylon
13  747-05195 1 Rod, Keeper
14  738-04237A 1 Screw, Shoulder, #10-32, .50
15 683-04469A-0637 1 Frame Assembly, Lower
16  710-04484 1 Screw, Self-tapping, 5/16-18, .750
17  710-3005 1 /P Hex Screw, 3/8-16, 1.25, Gr5, Std
18  712-04065 1 /P Nut, Flange Lock, 3/8-16, Nylon
19  738-04058 1 Spacer, Shoulder, .38 X 1.0 X .70
20 747-04121A 1 Rod, Battery
21  783-0349-0637 1 Tray, Battery
22  783-06089-0637 1 Bracket, Frame, Seat
23 725-04439 1 Solenoid, 12V, 100 Amp, 4 term
24  683-04219B-0637 1 /P Bumper Assembly, Universal
25  912-3000 1 /P Nut, Hex Lock, 3/8-16, GrB
26  731-05674 1 /P Cap, Bumper
27  738-0143 1 /P Bolt, Shoulder, .496 x .336, 3/8-16
28  714-04061 1 Pin, Quick Release, 1/2 Dia x .50
925-04093 1 /P Harness Assembly, Main Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 46

SLTX1050 Tractor (2010 & After)
Fuel Tank, Hood & Dash

M/ # y A
“lm/ P ] \m,m\ N . , /
P - - o~ - [ /
, \wnm“m\vlq.\\ ~ me/ S , \\ “\ \\
N wmww, k ‘ \\ wn V/ [
\WIﬂmnH\...HHMMWW““H\\\\\\\\ Vx, o / ~” \/Uﬂr/,uunnnnnnnnuunnum, '
o N o N AN / / / /
““u;m\ \\\\V// —3Q / /WA \ wr/ Y 1.‘1 |||||| 4 dy
\ /.‘ V{\\\\ m /W/” ” \ / // A& \\S(\ / N o -,
\\ .Wu\ JK, " ”I.\ VV NAW. 7.. V A /AW N/ /
L IVAN Oy A — ~
\ & V, / / VL,,, NN \
/ e / “\J 5
\\ = A/ : /o A )\
/ (L, i) 0 — /V
ALY i LA N\ e e ,
4 / Y o\ / Y,
P A\ \\\ /,..umm\\\\\.\\ AN / /mvy,.\\\\\
“““unmmmnnuuuuwwmmw\ww Arnnnwu“\,\\\\\\\\\m ‘ ;S
hA” aa e HHH\\\MMMW //I I N “n,nﬁ \\mmXK/ AM.AMA
N R B ‘ PEANE ™))
/‘llllr ™, r N -
\ TR \ \ \\ mm“\ \L N\ 2

/3
/

\
aY

||||||||||||||||| , /

) 3

Wm_\\_ww, i

=
L LA AN \, Y, 5
AN NS 3 gt
e ] ”"“unxﬁsumﬂ \ e \
\\\ o \\M\ ol - \\ 4,/ \\\\w-\_\ M/ \ D™ g
T e )
- \\x /. mm“\\ \\ _..._u/ en.\\\\ au, “wmy/ \\A
/ \\ ¢ \\ / A\/ - - \\/IL .‘V // ’
SN \ o .\.@W, N,
7 4 \\ / 4 /NW, = / ,X\\\ \/
S S / / 9 \mwv \/ //n\wu\\
{ =
A\MV\ \\\ \\Awwm\ o
M/ /! A AN ;i ==
) oa wm_ﬂ M el
o An A‘ y AT

F
Al

Y

)

N\
/y

A

I,

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Fuel Tank, Hood & Dash

Page 10 of 46

Ref#  Part Number Qty S/P/F  Description
1 710-04484 1 Screw, Self-tapping, 5/16-18, .750
2  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500
3  710-0895 1 Screw, HL, 1/4-15, 0.750
4  710-1017 1 /P Screw, Ab, 1/4-14, 0.625,
5 710-1611B 1 /P Screw, Self-tapping, 5/16-18, 0.750,
6  710-1652 1 /P Screw, Self-tapping, 1/4-20 x .625
7  710-3217 1 /P Screw, Mach, #8-32, 0.375
8 712-0142 1 /P Nut, Hex, #8-32
9  714-04040 1 /P Pin, Cotter, Bow-Tie 72
10 726-3046 1 /P Clip, Ratchet, .250 Dia
11  731-05447A 1 Lever, Dash, Cruise/Brake
12 731-06593 1 Knob, Throttle
13  931-06554 1 /P Dash Panel, A-Style,
14  735-0271A 1 /P Bumper, .62 Dia X .3
15  735-04076 1 Net
16 747-05009A 1 Rod, Control, Latch Cub
17  747-1196 1 Rod, Lever, Bent
18  783-06098-0637 1 Support, Dash, Plate LH
19  783-06099-0637 1 Support, Dash, Plate RH
20 925-1649 1 /P Socket, Lamp
21  710-05108 1 Screw, 1/4 Dia, .750
22  926-0154 1 /P Tie, Cable, Push Mount 7.5 Lg
23  931-04322 1 /P Grille Ass’y (Incl. 26, 27, 32 & 33)
24  931-06542 1 /P Scoop, Hood, RH A-Style
25 931-06543 1 /P Scoop, Hood, LH A-Style
26  931-06558 1 /P Lens, Hood, RH A-Style
27  931-06559 1 /P Lens, Hood, LH A-Style
28  931-06634 1 /P Hood, A-Style
29  936-0222 1 /P Washer, Lock, 1/4, External
30 936-3020 1 /P Washer, Flat, .271, .630, .065
31  738-04091A 1 /P Screw, Shoulder, .43x.29, 5/16-18
32  777X44055 1 Reflector, Cub A Style, LH
33  777X44056 1 Reflector, Cub A Style, RH
34  783-06114-0637 1 Bracket, Pivot, Hood A-Style
35 751-10879 1 Tank, Fuel, 3.75 Gal.
35 751-10906 1 Tank, Fuel, 3.30 Gal. (CA) California
36 710-1652 1 /P Screw, Self-tapping, 1/4-20, .625
36 710-0642 1 /P Screw, Self-tapping, 1/4-20, .75 (CA)
37  747-05040A 1 /P Rod, Support, Fuel Tank
38 951-10589 1 /P Canister, Carbon, 5 Gallon (CA)
39 951-10590 1 /P Filter, Vent, Canister (CA)
40 951-10610 1 /P Bracket, Adapter, Canister (CA)
41  751-10749 1 Hose, Fuel, Low Perm, 3/16 Wht (CA)
42  751-10750-28 1 Hose, Fuel, Low Perm, 7/32 Yel (CA)
43  751-10441 1 Valve, Rollover Grommet (CA)
44  735-04081 1 Grommet, Rubber, 23.0 ID (CA)
45  751-0603A 1 /P Cap, Fuel
45  951-10947 1 /P Cap, Fuel (CA)
46  925-2054A 1 /P Key, Ignition
47  735-04170 1 Gasket, Fuel Tank
48  925-0963 1 /P Lamp, 12v
49  731-1999 1 Plug, Choke
50

925-04227B WWW. my.mov\?er Mmg?&('@ikngnition



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After) Page 11 of 46
Fuel Tank, Hood & Dash
Ref#  Part Number Qty S/P/F  Description
51 946-04556 1 /P Cable, Throttle/Choke, 38"
52 925-04022B 1 /P Meter, Indicator
53  725-04258 1 /P Switch, Electric PTO, Yellow

WWW.mymowerparts.com



Page 12 of 46

/ / \“““@Mm@ ) \v a /
Ry ] .
/s - \
Y. I v
/ V4 \\\ /e /
\\ N\ "/ ,\A <+ /
/ Aﬁ d Q \ { \\
N ,
1|..// \\\ - » &\ \\ , \‘ \lu \\\
V\ \\M‘mwxww\\\L;/m\uu¢ \\\

V) 1)

(=)}

L

o VY

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV730 & SV735 Air Intake & Filtration

SLTX1050 Tractor (2010 & After)

nlulw Ve A/\\\\\j

M ’ N N AVWWWMMWH
R N\ / e
X

\“nuu\\.nnwmww.dwmwv
fon. /N
e/

TR
N

&
,MW,

/[P 7N
- il N

I ENY 2V AN
AT

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Air Intake & Filtration

Page 13 of 46

Ref#  Part Number Qty S/P/F  Description

1 KH-24-164-91-S 1 /P Intake Manifold Kit (Inc. 2-4)

2 KH-24-041-52-S 1 /P Carburetor Gasket

3  KH-24-153-27-S 1 /P Intake Port O-Ring

4  KH-25-139-60-S 1 /P Ctsk. Pipe Plug, 1/8

5 KH-32-094-04-S 1 /P Air Cleaner Base Kit (Inc. 5 & 6)

6 KH-24-041-14 1 /P Air Cleaner Base Gasket

7  KH-32-344-02-S 1 Air Cleaner Element Latch

8 KH-32-883-03-S1 1 /P Air Filter Element / Pre-Cleaner

9 KH-M-651040-S 1 Flg. Screw, M6 X 1.0 X 40
KH-24-757-45-S 1 /P Solenoid Valve Repair Kit (Inc. 2 & 3) Not

Shown

KH-24-757-46-S 1 /P Repair Overhaul Kit (Inc. 2 & 3) Not Shown

WWW.mymowerparts.com



Page 14 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV730 & SV735 Blower Housing & Baffles

SLTX1050 Tractor (2010 & After)

Loy

/

| ~
ﬁwss 7///
SIS T =R
JER
9 @ i
/EJ,
/
<t \
/
[
o/ e
mav / / \nunmmmunu/ ///
\\ \\\\ﬁu //ﬂ/ //M/NM// ////
/ \\ // \ //N/ N
/ / W\ &
\\ \\ \\\\ll/‘// O ///H/ /// e
/S NN \ N \ _ r [ 50) @
\ / x \ / / // \ W\ \ ) / J@rw. \
\ \ \ \ / // // /M/ IIIIIIIIIII —m.\ \\ / [¥e)

\\ \ \ \\ /N/«.I_u/l ,’1 lllllllllll lmnww“u hﬁllhﬂm-

J o ,//,,///H”HHHHIJI 4] A ~ /

\ =l
; \\ ’_ / Q //// _ MWW /nxu.

WWW.mymowerparts.com

N
N\ /

\\ //\ ,Vy,,,ﬂ,w/ NN\ / 7
\ / e NN @
W\ ¢ W N\ W 7/
// /III[M // ,WUHuunMHﬂuﬂﬁﬂnlu \\ \\

\ N TT7/%
\ /)

\ /

/, \ (@]

—_—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Blower Housing & Baffles

Page 15 of 46

Ref#  Part Number Qty S/P/F  Description

1 KH-32-027-03-S 1 Housing Blower Kit(Inc. 2 & KH-41-037-10-S)
2  KH-32-096-08-S 1 Air Cleaner Cover
4  KH-M-545016-S 1 /P Flg. Thd. Frm. Screw, M5 X 0.8 X 16
5 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
6 KH-32-146-05-S 1 Backing Plate Kit
7  KH-32-063-12-S 1 Cyl. Barrel Baffle - #2 Side
8 KH-32-063-02-S 1 Valley Baffle - #2 Side
9 KH-M-545010 1 S  Flg. Thd. Frm. Screw, M5 X .8 X 10

10 KH-32-063-03-S 1 Valley Baffle - #1 Side

11  KH-32-063-10-S 1 Cyl. Barrel Baffle - #1 Side

12 KH-24-086-12 1 Tap Screw, M6 X 1.7 X 18

15 KH-41-403-10-S 1 /P Regulator/Rectifier

16  KH-25-086-158-S 1 Flg. Thd. Frm. Screw, M6 X 1.0 X 10

N/A KH-41-037-10-S 1 Service Nameplate

WWW.mymowerparts.com



Page 16 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Kohler SV730 & SV735 Controls

oo 0O
A, 6 // y, f3a)
6,/”,\ ™~
\ =
A /
/ / \ - Aﬁ\/
\/ Pmu@ﬁ
N 22)
“uuuuunk\ o \\
~ /
' /
\““ lw \q \\ m
\m\mv mw @ mnﬂ\ \\ O
\\ . / ™ C
i Qg < )
.NM\. > \@-\}{m“nuu. )\\ A
) / (@ &5 J)
Aﬂll mulllA M“MNN“IL”/ /.///V / w
V\.f],M ;M.u E au\mmw =/ \A
. Jee ) M\wwﬁ S5 )
mom// \\ Yz \\ oo m‘\m”u,u, A ﬂ\ o Nu
/ /Mm“\ \ Ar lnmw.\ \ w\/ Y LS W
D \ \Wu#muammi}\ 3
0 / - / ,mw ;znwﬂ S
/ \\ v \ 4 - ==,
/ / \\ N \ p
.~ & .m @
GO . >
"~ / ( m
, /
o’ :.nnuLﬁH,\ .
; D ) \\“““\,m.
B 2% T G
\\\ ““Uv mmv\ N
LYy \ ﬂ.\ %W{ \
> / %www
o T — /o / &
/ \\\N\ A/UN/
/ 11/ AMWWW N\ o
/ i S o -
N o A Q
\mm.\u \w\“\ \\ / ~
\\\ \“Q“N\»\ \\ \ .
«” AM\\N i Aﬂuuuunnuununu \\;w
Vﬂ o SAQQ:QW.\V \ \\
/

e

/
W

7
7
4
Py

r

117770

Wi 7

™
m

=
= e,

1

1

:
N2



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Kohler SV730 & SV735 Controls

Page 17 of 46

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Rd. Hd. Sqg. Neck Bolt, M6 X 1.0 X 25
3  KH-M-641060-S 1 /P Flg. Nut, M6 X 1.0
4  KH-24-089-01 1 Linkage Spring
5 KH-25-158-08 1 /P Linkage Retaining Bushing
6 KH-24-079-04 1 Throttle Linkage
7  KH-25-158-11 1 /P Throttle Linkage Bushing
8 KH-M-545016-S 1 /P Flg. Thd. Frm. Screw, M5 X 0.8 X 16
9  KH-M-547050-S 1 Lock Nut, M5 X .8
10 KH-24-089-03 1 Choke Return Spring
12 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
14  KH-12-237-01 1 Cable Clamp
15 KH-24-086-43-S 1 Lbd. Thd. Frm. Screw, M5 X 0.8 X 16
16  KH-24-079-22-S 1 Choke Linkage
17  KH-24-112-27-S 1 Control Assembly Spacer
20 KH-24-468-01 1 Flat Washer. 5.5mm
22  KH-41-468-03 1 Spring Washer, 1/4
30 KH-24-089-55-S 1 Governor Spring
33 KH-24-089-18 1 /P Governor Spring
35 KH-24-090-51-S 1 /P Governor Lever
36 KH-24-126-172-S 1 /P Control Bracket
38 KH-25-086-151-S 1 Thd. Frm. Screw, M5 X 0.8 X 25mm
39 KH-32-089-03-S 1 Speed Control Spring
40 KH-32-090-07-S 1 Governor Spring Lever
41  KH-32-090-08-S 1 Speed Control Lever
42  KH-32-090-09-S 1 Speed Setting Lever
43  KH-32-090-10-S 1 Choke Lever

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 46

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Crankcase & Crankshaft

SN P
AW,VN\WVAV\MWWWM Aww_mm
o:.uw. ) M/ meuy\r
\\_eﬂ.u/mmnmwwuf&w =
/
<
.Z,./
Amw =S _O'
&

Il\\

o

<
f=)
1
(o]
<

M~
o)

<=

o
.n@ -
\“u ﬂlI \““l.l
/nuun“\\ Iﬂﬂl‘\
. ()]
— [en)
ARWV 7N

[« ]

o

@
(ol

V:

Tl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Crankcase & Crankshaft

Page 19 of 46

KH-25-357-14-S
KH-32-522-03
KH-32-755-01-S

Camshaft Lubricant Not Shown
SV710-740 Shortblock Not Shown
Gasket Set Not Shown

Ref#  Part Number Qty S/P/F  Description
2 KH-25-153-02-S 1 Dipstick Assembly (Includes 2)
3  KH-M-545013-S 1 Flg. Thd. Frm. Screw, M5 X 0.8 X 13
7  KH-24-126-19 1 Oil Fill Tube Bracket
10 KH-24-018-04-S 1 Breather Reed Retainer
11  KH-12-402-02 1 Breather Reed
12 KH-24-380-16-S 1 /P Locating Pin
14  KH-25-874-01-S 1 /P Piston Kit w/ Ring Set (Inc. 15, 16)
15 KH-24-018-01-S 1 /P Piston Pin Retainer
17  KH-12-422-07-S 1 /P Camshaft Shim (White .028")
18 KH-32-012-01-S 1 Camshaft Kit (Inc. KH-25-357-14-S)
19 KH-28-032-09-S 1 Governor Cross Shaft Seal
20 KH-24-018-09-S 1 Ring Retainer
21  KH-M-931010-S 1 Flat Washer, 9 Mm
22 KH-24-468-15-S 1 Flat Washer, 11/32
23  KH-24-144-38-S 1 /P Governor Cross Shatft
24  KH-24-038-04-S 1 /P Dipstick Assembly (Inc. 2)
25  KH-25-874-03-S 1 Piston Kit w/ Ring Set (0.25) 83mm
28  KH-24-108-16-S 1 /P Ring Set (.25)
29  KH-12-422-08-S 1 /P Camshaft Shim (Blue .03")
30 KH-12-422-09-S 1 /P Camshaft Shim (Red .032")
31 KH-12-422-10-S 1 /P Camshaft Shim (Yellow .034")
32 KH-12-422-11-S 1 /P Camshaft Shim (Green .036")
33  KH-12-422-12-S 1 /P Camshaft Shim (Gray .038")
34 KH-12-422-13-S 1 /P Camshaft Shim (Black .04")
36 KH-24-032-19-S 1 /P Oil Seal (Helix Lip)
37 KH-24-067-24-S 1 S  Connecting Rod (Std)
38  KH-25-123-07-S 1 S  Tube Assembly (Inc. 4-6)
39 KH-24-108-14-S 1 Ring Set (Std)
40 KH-25-874-01-S 1 /P Kit, Piston w/Ring
41  KH-52-139-09-S 1 /P Cup Plug
42  KH-32-014-04-S 1 S  Crankshaft (Includes 2)
1
1
1
1

KH-SV730-0002

KH-SV735-0002

Replacement Engine Not Shown, SLTX1050
Tractor

Replacement Engine Not Shown, SLTX1054
Tractor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 46

N

I\\IY
£

R [ uN

\ e —

o
“N
‘Qx,
=
[
1
[
[
]
o
|
11
LI

| |vn “\

o
\m\(\ J \

\ 4
Y

\‘\l
\\\\ [~

) o fof

\ ®,
y - "~
A\ 4 ~ o

SLTX1050 Tractor (2010 & After)
Kohler SV730 & SV735 Fuel System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Kohler SV730 & SV735 Fuel System

Page 21 of 46

Ref#  Part Number Qty S/P/F  Description
2  KH-24-041-52-S 1 /P Carburetor Gasket
3  KH-24-041-14 1 /P Air Cleaner Base Gasket
4  KH-M-629105-S 1 Stud, M6 X 1.0 X 106
5 KH-M-641060-S 1 /P Flg. Nut, M6 X 1.0
6 KH-25-237-14-S 1 /P Hose Clamp, 1/2
7  KH-25-111-34-S 1 Fuel Line
11  KH-24-086-12 1 Tap Screw, M6 X 1.7 X 18
12 KH-24-393-16 1 /P Fuel Pump
13  KH-25-050-22-S1 1 /P Fuel Filter
14  KH-47-154-01-S 1 /P Cable Clip
15 KH-32-853-12-S 1 /P Carburetor Kit, 19mm (Inc. 2 & 3)
KH-24-757-36-S 1 Choke Repair Service Kit (Inc. 2 & 3) Not
Shown
KH-24-757-38-S 1 Gasket Repair Service Kit (Inc. 2 & 3) Not
Shown
KH-24-757-44-S 1 Float Kit (Inc. 2 & 3) Not Shown
KH-24-757-45-S 1 /P Solenoid Valve Repair Kit (Inc. 2 & 3) Not
Shown
KH-24-757-46-S 1 /P Repair Overhaul Kit (Inc. 2 & 3) Not Shown

WWW.mymowerparts.com



™~ < m
== Lol <t

Page 22 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV730 & SV735 Head,Valve & Breather

SLTX1050 Tractor (2010 & After)

O
[a]

‘--Wm_ﬁ- ), =0
7

o™ o

(o)
I5a]

L
{9 _ﬁwv_;
ﬁ o \

+ 2

o
<t

,

——

g

o
[a]

(@ Ch
\ (10} N

= o

et e

=

- XD .
[ @ "

i W) —~ .

Www.mymowerparts. com

<t =

m I.i/n.,ﬂ,

o CLEICHON TR S BT Y
e

N

:nmmmmﬁ wmmmmmmmmWL_

e Mm.@\ ......... /




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Head,Valve & Breather

Page 23 of 46

Ref#  Part Number Qty S/P/F  Description
1 KH-32-096-06-S 1 Breather Valve Cover Kit (Inc. 2)
2  KH-24-153-30-S 1 /P Valve Cover O-Ring
3  KH-M-651030-S 1 Flg. Screw, M6 X 1.0 X 30
5 KH-12-755-03 1 /P Retainer Kit
6 KH-12-173-01 1 /P Valve Spring Cap
7  KH-24-089-02 1 /P Valve Spring
8 KH-235011-S 1 /P Spring Retainer
9 KH-66-032-05-S 1 /P Valve Stem Seal
10 KH-24-017-01 1 /P Intake Valve (Std)
11  KH-24-016-01 1 /P Exhaust Valve (Std)
12  KH-32-326-06-S 1 Kit, Breather Hose Kit (Inc. 13)
13  KH-25-237-14-S 1 /P Hose Clamp, 1/2
14  KH-32-081-02-S 1 Breather Housing Kit (Inc. 15, 16)
15 KH-M-547050-S 1 Lock Nut, M5 X .8
16  KH-32-468-01-S 1 Sealing Washer
17  KH-32-072-03-S 1 Breather Cover Stud
18  KH-32-019-02-S 1 /P Tappet
20 KH-32-841-01-S 1 Cylinder Head Gasket Kit (Inc. 26,
KH-24-041-49-S And KH-24-153-27-S)
26  KH-12-086-16 1 S  Flg. Screw, M 10 X 1.5 X 90
28  KH-24-755-141-S 1 /P Breather Valve Cover Kit (Inc. 2 & 3)
29  KH-25-445-01-S 1 /P Lifting Strap
30 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
31 KH-32-096-04-S 1 Breather Cover Kit (Inc. 32)
33  KH-32-050-01-S 1 Breather Filter
34  KH-32-318-13-S 1 /P #1 Cylinder Head Assembly Kit (Inc. Exhaust
Mounting Hardware)
35 KH-32-318-14-S 1 /P #2 Cylinder Head Assembly Kit (Inc. Exhaust
Mounting Hardware)
36 KH-32-146-09-S 1 Guide Plate
37 KH-32-072-04-S 1 Rocker Stud
38 KH-32-186-03-S 1 Rocker Arm
39  KH-32-100-05-S 1 Hex Nut Assembly (Includes 39)
40 KH-25-086-168-S 1 /P Set Screw
41  KH-25-599-01-S 1 Rocker Arm Pivot
42  KH-32-411-04-S 1 /P Push Rod
43  KH-32-326-07-S 1 /P Fuel Pump Hose w/ Clamp Kit (Inc. 44)
44  KH-25-237-01-S 1 Hose Clamp
KH-32-755-03-S 1 Cylinder Head Hardware Kit (Services 1
Head) (Inc. 5-11, 19, 22, 25 & 34), Not shown
KH-24-153-27-S 1 /P Intake Port O-Ring Not shown

WWW.mymowerparts.com



Page 24 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

\ .
// o 1) n_w
B L 5
gy/ , B W\}ﬂ C
t_ @ (o) ((o0)] [l 12!
k\ \\ N/ wmmw“ , .wwun:uu.m.m,m /WWW\N w
\\ \VZ/,UM\ o
/ / 7 ,mml
/ Mmm-w\ W
/ ”
l...lllHlmmmmmH...\ll O
- -
=
2}
? L
£ A
w .A)ﬂ/ A)/
S N >
> R, i/
/ o4
2 A\ //
% /{R\ //,// mf\\
~ A r /
> \\ /7
0 \\ / /
o \\ / /
= //H//l...\“ \\
(@] —r”
X



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Kohler SV730 & SV735 Ignition & Electrical

Page 25 of 46

Ref#  Part Number Qty S/P/F  Description
1 KH-32-162-03-S 1 Grass Screen
2 KH-12-086-14 1 Flg. Screw, M 10 X 1.5 X 45
3  KH-12-468-03 1 /P Flat Washer, 13/32
4  KH-20-146-05-S 1 /P Fan Mounting Plate
5 KH-32-157-01-S 1 15 Amp Stator Kit Inc. KH-25-452-01-S)
6 KH-32-025-16-S 1 /P Flywheel Assembly (SV730)
6 KH-32-025-15-S 1 /P Flywheel Assembly (SV735)
7  KH-X-42-15 1 /P Key, 3/16 X 5/8
8 KH-25-155-41-S 1 /P Connector

11 KH-237878 1 /P 15 Amp Stator Kit

14  KH-M-548025-S 1 /P Thd. Frm. Screw, M5 X 0.8 X 25

15  759-3336 1 /P Spark Plug

16  KH-24-584-45-S 1 /P Module Ignition Kit (SV730)

16  KH-24-584-52-S 1 S Module Ignition Kit (SV735)

17  KH-M-545020-S 1 Flg. Thd. Frm. Screw, M5 X .8 X 20
KH-25-454-03-S 1 Wire Tie Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-32-176-24-S 1 Wiring Harness (SV730) Not Shown
KH-32-176-26-S 1 Wiring Harness (SV735) Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-25-452-01-S 1 Terminal Not Shown

WWW.mymowerparts.com



Page 26 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV730 & SV735 Oil Pan & Lubrication

SLTX1050 Tractor (2010 & After)

= . \‘\m}:////
N g A
N A// ,/
AR ,
/ A
( N
. Sando
" lﬂ T \
o\
ﬂnﬂi \
Winssse”
Al./
LD
A 4

33\ { — \
] ﬂl......l) IIIIII I:II. AWW JII.
0 L N0, o
‘,)\J \“\ )/ f,“Hu Hﬂnuww_(\_ A..U Ill\
4R\ N
\ A VRN =Y,
/\ \ AT\ Nnm AN
()] ﬂﬂ N \W%NW \V v X@Wv/ /Aﬂv, NN \
\ ~ m 7 L ,mp mwywv. . \ ““\ ../..m-mw.“,.i\ 7 @ _/”u,nmrv _v
e S N
o , w ) % \w b e SN/4 / .m_tﬁ 0 /xmm.\--., ’
N VTN et

@R [ ( b&s" A ;A f

< 3

WWW.mymowerparts.com

,
) Ama oo

I~ G_m ﬂ..,w”./.””/uuw\\ “1

A /mvx\\a

/-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Oil Pan & Lubrication

Page 27 of 46

Ref#  Part Number Qty S/P/F  Description
2 KH-32-086-01-S 1 Shd. Thd. Frm. Screw, M6 X .0 X 6.5
3  KH-32-393-10-S 1 /P Oil Pump Assembly
4  KH-24-043-12 1 /P Governor Gear w/ Pin Kit (Inc. 5)
5 KH-12-380-01 1 /P Governor Regulating Pin
6  KH-24-448-02-S 1 Locking Tab
7  KH-12-144-02 1 Governor Gear Shaft
8 KH-25-032-06-S 1 /P Oil Seal
9 KH-32-123-01-S 1 Oil Feed Tube - Filter To Pan
11  KH-24-153-01 1 /P Oil Pick-Up O-Ring
13  KH-25-139-60-S 1 /P Plug, Ctsk. Pipe Plug, 1/8
17  KH-12-050-01-S 1 /P Oil Filter
18 KH-24-086-17-S 1 /P Flg. Screw, M8 x 1.25 x 45
19 KH-25-139-57-S 1 /P Sqg. Hd. Pipe Plug, 3/8
23  KH-32-199-14-S 1 /P Oil Pan Assembly (Inc. 2-9, 11, 24-27)
24  KH-32-123-06-S 1 Oil Feed Tube
25  KH-32-153-05-S 1 O-Ring
26  KH-32-136-05-S 1 Oll Filter Nipple
27  KH-32-468-02-S 1 Flat Washer
39 KH-32-123-09-S 1 Oil Feed Tube Assembly (Includes 11, 24, 25)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 46

SLTX1050 Tractor (2010 & After)

Kohler SV730 & SV735 Starting System

™

\\Illlll
A ey
/ A,,M,,”mv \

/
\

X -
/ S = ln.i...
\\ \\ m/“// ///,”/
\ \ \ N\ \
,_\ \R N— / // / /

g A

g Illllllll._.__llvrlll_ﬁmmj por e
N /,m,\mlllllllll. X \ \N Anuﬁ //

‘\.I/
f \\ \ = - AR AN
mm——— /!H”|| \ /
g \_/ —) 7/
" ! e/ /) ) /
“ N /
"II Iﬁlr--lll‘ﬂ“““ \\ \\ \\ \ \\
III 1'1 \‘ \ \ \ \ \
\ & / /) //
/ “n,ﬂl “ \ \ 'y
“\ & A, /S /4
N x%m% - \\ ..... - -~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After) Page 29 of 46
Kohler SV730 & SV735 Starting System

Ref#  Part Number Qty S/P/F  Description
2  KH-32-098-03-S 1 /P Starter Assembly
4  KH-M-851080-S 1 /P Flg. Screw, M8 X 1.25 X 80

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After) Page 30 of 46
Label Map SLTX1050

O R e
mmmmmmw
\\\\\\\\\x
SR \\\\\\\\\\\\

A R A A R Y
A A R A R R AR R AR R R
R e

Ww
AURRTERBARRTNY

RN 77700984 R S ST KRS M RS RO KRRl
AR {17 1cQ0% [O-AVOID SERIOUS INJURY OR-DEATH |
Ly

N g

\mw

A et
i SRR
eSS

O BB BIR S BN SR i ssBR BB sl '

%Y
Sy
e
s T e
B

i\i\\\wn\\\wmmmwnm\\\\\\\
N

ﬂIHIIIlIlIlﬂEIHI!llllIlIlﬂﬂHIEIIIllllIlﬂlﬂlﬂﬂlﬂlﬂﬂlilﬂﬂlll

irirdat ¥sTelsle] -7
17 eyeo Iliulé:ﬂév

49000

< R \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ >
o AR e \\\\\\\\\\\\\\k\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ NN
T R S s \\\\\\\\\ﬁ\\\\\\i\\\\\\\\\\\\k\\\\\\\\\\\\m\k\\\\\\
R A A A T R T R AN
R Ry T A R A e
B T T
e R A  a a a  aE————— R ey
B e St et e

N
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
R R S _a_ a N e
N ST T -
T R e
ST EEaaaS NN
T A TN
T T ST T T
A T T
\Wmmmmmm\\
R R
T rrr—-hSSSS
T _ —_—_ GGG
R DN NN RN

\\\\‘k\\\\\\\\\\\\\ s

a AR ERESRE
s =
N RR A ..

N .. X RN
T,

S e Y anaaae

f BN

T
Y
R

7

L

RN

SHAZR
e

e v e ———
TS

/
.lé‘;é’

-
e
=
>¢
£
=
L2
Gioi
on

ccimae

T £l SSMART IE T
B g SR SHAe ISR o=
g DO ase.00e77 RDECIEWASHS R
§ el BT ; : Mt Ssiaiidatsdata =
| Sl snwoes | sl rits ST T Y s .
A A OR ENTIRE GRASS CATCHERIS : S
~ gtk fl e Sy B
¢ PERPLACE. = R R Bl
e = R AR Seoae

SRt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Label Map SLTX1050

Page 31 of 46

Ref#  Part Number Qty S/P/F  Description
777D13240  777D13240 1 LABEL-KOHLER ENG RH CUB CADET
777122679 777122679 1 LABEL-CHECK ENG OIL
777533233  777S33233 1 LABEL-FLOORBRD SAFETY HYDRO
777D12864  777D12864 1 LABEL-C LOGO GRILLE C CADET
777D13241  777D13241 1 LABEL-KOHLER ENG LH CUB CADET
777123293 777123293 1 LABEL-DECK HEIGHT
777D12928  777D12928 1 LABEL-LFT SIDE HOOD SCOOP
777D12929  777D12929 1 LABEL-RGT SIDE HOOD SCOOP
777D13983  777D13983 1 LABEL-FENDER REAR V-TWN C CADET
777123292 777123292 1 LABEL-A STY DASH PNL
777533183  777S33183 1 LABEL-DECK SAFETY
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777123294 777123294 1 LABEL-THROTTLE/CHOKE
777122265 777122265 1 LABEL-BELT ROUTE
T77X44335  777X44335 1 LABEL-PARTS LIST SLTX 1050
777D14170 777D14170 1 LABEL-SLTX 1050 HYDRO V-TWN LH
777D14169  777D14169 1 LABEL-SLTX 1050 HYDRO V-TWN RH
777523132 777123132 1 LABEL-HYDRO RELEASE
777D13924  777D13924 1 LABEL-DECK WASH SYSTEM
777123133 777123133 1 LABEL-FUEL LEVEL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 46

SLTX1050 Tractor (2010 & After)

Mower Deck 50-Inch

[ga]] (o] i~ o
0N e, D 6 _6 6 ~
S\ S\ R
@ © : é: |0 @MIQJL V D @MI.MIE-HHM@V ==
X\ 2 ym, \ ,, R /
N 2__ 1+ “mw G e ¢ o 3 A @ é x
@ =N
~ )
om,\\\ /.V\\\\z l.‘.\\l\unuunn\n“..unnilnnnunm
Y e | =
) ) @B R , 5
/N // e / )
\ /& N AR A %)
N A A\ 78\ M~ \
(VA \ . A A —
/(1 \ /,"/ \“\ RN \ 4 ‘ /
AV /ﬂ/ \S/4 wnu{_.\ / \\ « / A\ H
N\ 3 % \ ,/A \\ O
\\ r w.\ / A \ w 3
/”// 4/ /(\ ,// ~~ / ,/ ‘ <t \/ q
N -w,w,_a\“w%.,__,.,,\ a0\ O\ =
- / nﬁw\ ”// // Lagl \,l - /ﬂ N = Pl .n“u,l ,\\. \\ \r. TN A / O
< < .7 AN AN 7o) - N O/ \.}W = e
/N W\ W//. / /
W N\ - &\
/ AN A\ N O\ = >
/ N V.-.,W.V,,.,A. N
\ // — f ® zmw _ﬁI!!!«AwM_ m
A\ /// / \NN \ \ W\ -
\ / \. /MW“N\ / \ \\ \ \ ~ V4 ,//AW/IF
// \ w“ ~ _ \\\ 1o—@ o 1;
<) 7% \
&N Y . e
\\numv
tn

"~




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Mower Deck 50-Inch

Page 33 of 46

Ref#  Part Number Qty S/P/F  Description
1 96606 1 /P Bracket, Hook, Retainer
2 918-04126B 1 /P Spindle Assembly, Pulley, 5.39 Dia.
3  683-0254B-4021 1 Bracket Assembly, Deck, Hanger LH
4  983-04645-4021 1 /P Deck Assembly, 50"
5 703-3279-4021 1 Stop, Chute, Deflector
6  710-0347 1 /P Hex Screw, 3/8-16, 1.75, Gr5
7 710-04095 1 Hex Screw, 3/8-16, 1.00, Gr5, Spec
8 710-04484 1 Screw, Self-tapping, 5/16-18, .750,
9 710-0528 1 /P Hex Screw, 5/16-18, 1.25, Gr5, Std
10  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500
11 710-3005 1 /P Hex Screw, 3/8-16, 1.25
12 710-3103 1 /P Hex Screw, 5/16-18, 2.00, Gr5, Std
13 710-3178 1 /P Bolt, Carriage, 3/8-16, 0.75, Grl
14  911-3314 1 /P Roller Pin-1/2 Dia. x 7.31
15  712-0229 1 Nut, Push, 3/8
16 712-04063 1 /P Nut, Flange Lock, 5/16-18, Nylon
17  712-04065 1 /P Nut, Flange Lock, 3/8-16, Nylon
18  712-0417A 1 /P Nut, Flange, 5/8-18
19 712-04243 1 Nut, 1/2-13
20 912-0641 1 /P Nut, Hex, M16-1.5
21  912-3010 1 /P Nut, Hex, 5/16-18, Gr5
22 914-0111 1 /P Pin, Cotter, 3/32, 1.0
23  753-04070 1 /P Pin, Lynch, .1875
24 714-04040 1 /P Pin, Cotter, Bow-Tie
25 914-0470 1 /P Pin, Cotter, 1/8 x 1.25
26 917-04074 1 /P Gear, Deck, Adjustment
27  921-04041 1 /P Coupler, Water
28  731-05679 1 Roller, Front
29  932-0306A 1 /P Spring, Compr’, .53 OD x 1.75
30 732-0459C 1 /P Spring, Extension, .94 OD x 6.74
31 631-04070A 1 /P Chute Assembly
32  734-04155 1 Wheel, Deck, 5.0 Dia. Ball
33  734-0973 1 /P Wheel, Deck 5.0 x 1.38
34  936-0119 1 /P Washer, Lock, 5/16, Regular Duty
35 936-0179 1 /P Washer, Flat, .531 x 1.25 x .100
36  736-0225 1 /P Washer, Lock, 5/8, Int Tooth
37  936-0300 1 /P Washer, Flat, .406 x .875 x .059
38 736-0317 1 /P Washer, Bell, .63 x 1.25 x .18
39 737-04003D 1 /P Port, Water
40  938-0373 1 /P Bolt, Shoulder, .496 x 1.525, 3/8-16
41  738-04162A 1 /P Spacer, Shoulder, .8840 x .190
42  938-3056 1 /P Bolt, Shoulder, .496 x 2.50, 3/8-16
43  942-04053C 1 /P Blade, 17.90 Star 2In 1
44  747-05067A 1 /P Rod, Lift, Deck, Front, 11.7
45  711-04565 1 Pin, Hinge, .3175 Dia. x 14.06 ,1
46  747-05279 1 Rod, Sway
47  747-1116 1 /P Rod, Deck Release
48  954-04077 1 /P Belt, V-Type
49  756-04129B 1 /P Pulley, Idler, 4.25"Dia.
50 732-04372 1 Spring, Torsion, .44 1.D. x 2.0,
51  783-04399-4021 1 Cover, Belt, LH 50"
52  783-04400-4021 1 Cover, Belt, RH 50"
53

783-04414A-402A 7\ MVEMOWV EY BEHESTOPR



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Mower Deck 50-Inch

Page 34 of 46

Ref#  Part Number Qty S/P/F  Description
54  783-04415-4021 1 Skirt, RH, 50"
55  783-05303-0637 1 /P Bracket, Idler, 50" w/o Spacer
56  783-05030 1 Bracket, Chute 50/54"
57  736-0315 1 /P Washer, Flat, .760 X 1.50 X .120
58  756-04216 1 Pulley, Deck, 5.39 Dia.
59  937-3000 1 /P Lube Fitting, 3/16
60  738-1010A 1 /P Shaft, Spindle, 5.75 Lg.
61 941-0919 1 /P Bearing, Ball, .787id x 1.85 Od x .551
62  750-1000 1 Spacer, .80 x 1.10 x 1.322
63  748-0160A 1 Spacer, .790 x 1.25 x .175
64  750-1349A 1 /P Spacer, .79 x 1.82 x .55Ig.

WWW.mymowerparts.com



Page 35 of 46

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Quick Reference SLTX1050

‘_ﬁ-___v

__..

|
‘_“__ __

S

i
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Quick Reference SLTX1050

Page 36 of 46

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-32-883-03-S1 1 /P Air Filter & Pre-Cleaner
KH-12-050-01-S 1 /P Oil Filter
KH-25-050-22-S1 1 /P Fuel Filter
KH-24-584-45-S 1 /P Ignition Module
N/A 1 Voltage Regulator
KH-24-393-16 1 /P Fuel Pump
KH-24-757-46-S 1 /P Carb Repair Kit
KH-24-757-45-S 1 /P Carburetor Solenoid
954-04207 1 /P Drive Belt (Trans)
954-04077 1 /P PTO/Deck Belt
942-04053C 1 /P Blades 3 blades required
712-0417A 1 /P Blade Nut
918-04126B 1 /P Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-0973 1 /P Deck Wheels (Back)
921-04041 1 /P Water Nozzle Adapter
923-0448A 1 /P Ball Joints
725-04363 1 Brake Switch
751-0603A 1 /P Fuel Cap
725-04439 1 Solenoid
925-2054A 1 /P Ignition Keys
925-04227B 1 /P Ignition Switch Module
725-04258 1 /P P.T.O. Switch
917-04174A 1 /P P.T.O. Clutch
19A40002100 1 /P Bagger Attachment
190-193-000 1 Mulch Attachment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 46

el \
N s,/ &
ﬁv.: mwww .S_ﬁ // Am \Qu/l/rxo

\ /Mw _@, N //:\\ 00

SLTX1050 Tractor (2010 & After)

Seat, Fender & Li

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Seat, Fender & Lift

Page 38 of 46

Ref#  Part Number Qty S/P/F  Description
1 683-04223-0637 1 /P Shaft Ass’y, Lift, 50"
1 683-04301-0637 1 /P Shaft Ass’y, Lift, 54"
2 712-04063 1 /P Nut, Flange Lock, 5/16-18, Grf
3  712-04065 1 /P Nut, Flange Lock, 3/8-16, Grf
4  914-0104 1 /P Pin, Cotter, .072 Dia. x 1.13
5  714-04040 1 /P Pin, Cotter, Bow-Tie 72
6  716-0106A 1 Ring, E Type, .625 Dia. Shatft
7  720-04139 1 Grip, Handle, Cub, .50 ID
8 732-0874 1 /P Spring, Torsion
9 736-0105 1 /P Washer, Spring, .401 x .870 x .063
10  738-0138A 1 /P Screw, Shoulder, .437 x .470, 5/16-18
11  938-0380 1 /P Bolt, Shoulder, .50, 3/8-16
12 941-0225 1 /P Bearing, Hex Flange
13  746-0968 1 Cable, Lift, 16.16
14 747-04962A 1 /P Handle, Lift,
15  756-04331 1 Pulley, Roller, Cable
16  783-05546A-0637 1 /P Link, Lift
17  731-06584 1 Door, Cover, Fender
18  710-04484 1 Screw, Self-tapping, 5/16-18, .750,
19  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5, Sd Lk
20 732-04563 1 Spring, Compression, .68 x 1.065 x .055
21  725-0157 1 /P Cable, Tie, 3/16 x .05 x 7.4
22  732-04561 1 Spring, Comprs, 1.71 x 3.735 x .238
23 938-0296 1 /P Screw, Shoulder, .437 x .268, 5/16-18
24  783-06049-0637 1 Bracket, Mounting, Seat
25  783-06088-0637 1 Bracket, Pivot, Seat
26  783-06050 1 Lever, Seat Adjustment
27 783-06448 1 Clip, Retaining, Switch
28  710-1260A 1 /P Hex Screw, 5/16-18, .75, Gr5, Std
29  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500,
30 710-0895 1 Screw, HL, 1/4-15, 0.750,
31 731-06700 1 Cover, Fender, RH
32 731-06676 1 Cover, Fender, LH
33  747-05039 1 Pin, Door
34  736-3078 1 /P Washer, Flat .344 x 1.00 x .063
35 710-04482 1 Hex Flange Screw, 3/8/16, .875, Gr5 Seat
stop bolt, One used
36 783-06118-4021 1 Fender, Cub Hydro
37  726-3046 1 /P Clip, Ratchet, .250 Dia
38  735-04137 1 Pad, Foot, LH
39  735-04139 1 Pad, Foot, RH
40  757-04132 1 Seat, High Back Cloth w/o Arm Rest
41  925-05013 1 /P Switch, Seat
42  783-06181-0637 1 Bracket, Lift
43  757-04073 1 Arm Rest Kit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 46

4
@ =
/\ \u /
@
\ /
N
¥
R W
Nw LN Lum“_\nwmw \Ww
| ooy
e m%”n\\ﬁ@‘@%Jm”/ ’ \Q "
v Sy \ w,,w/w /oo
-} \wuu\ A/ /5 / [ N S/
N, mw @ N [M,”mﬂ// /&
< %mm g AN A .
iR FANY = R
// ~ . // //.‘y \A “u“
74 N\
( VAN
// _n_{mw //// \\ A
A RNEAN
VeV A\
- N I SANN
= = ERPZAN\Y
/)vl "mw — \m% w0 EJMAIINAQ . J IKWWI e, /!
Y RN h - A s / A A,..Mtll )- uu.,iiquw P
N\ ,m. i // SN o ) N ~Ni
N A \ /" o /@ 3 xS
M A R AR O AN
N NN o 7 7 e \¥
,, v\ ””,,%?. = F ="t ~ @
/,./ / \\ \ & el >
N\ /o // B 2] A&\H w
. \m - ‘umw \ ~ VA
vV 0 oy

A

SLTX1050 Tractor (2010 & After)

Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Page 40 of 46

Steering
Ref#  Part Number Qty S/P/F  Description
1 710-04095 1 Hex Screw, 3/8-16, 1.00, Gr5, Spec
2 710-0514 1 /P Hex Screw, 3/8-16, 1.00, Gr5, Std
3  710-0650 1 /P Hex Screw, 5/16-18, .875, Gr5, Lock
4 711-04998 1 Link, Drag LH
5 711-04999 1 Link, Drag RH
6 912-0240 1 /P Nut, Jam, 7/16-20, Gr2
7  712-04065 1 /P Nut, Flange Lock, 3/8-16, Grf,
8 712-0459 1 /P Nut, Flange Lock, 7/16-20, Grb, Lock
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5, Sd Lk
10  717-1550F 1 /P Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 923-0448A 1 /P Ball Joint, 7/16-20, Lock
13  936-3004 1 /P Washer, Flat, .406 x .875 x .105
14  736-3084 1 /P Washer, Flat, .51 x1.12 x .06
15  738-04262 1 Shaft, Steering, .625 OD x 25
16  738-04363 1 Spacer, Shoulder, .385x 1.25 x .3025
17  731-04532B 1 Cover, Steering Wheel, Cub Cadet
18 741-04237B 1 /P Bearing, Flange, Hex 5/8 Pm
19  783-06043-0637 1 Bracket, Support, Steering
20 638-04029-0637 1 Axle Ass’y, RH .750 Dia.
21  638-04030-0637 1 Axle Ass’y, LH .750 Dia.
22 710-0395 1 /P Hex Screw, 5/16-18, 2.25, Gr5, Std
23  710-0859 1 /P Hex Screw, 3/8-16, 2.50, Gr5, Std
24  710-3180 1 /P Hex Screw, 5/16-18, 1.75, Gr5, Std
25 912-0214 1 /P Nut, Hex Lock, 3/8-24, Grb
26  712-04063 1 /P Nut, Flange Lock, 5/16-18, Grf
27  714-0162 1 /P Pin, Cotter, 5/32, 1.25
28  719-04413A 1 Axle, Pivot Bar, Cast
29  748-04065-0637 1 /P Steering, Block
30 748-04068 1 Spacer, .71 1D x .125 OD x .56
31 750-05280 1 Spacer, .385 x 1.00 x 1.5075
32 731-05674 1 /P Cap, Bumper
33  736-04228A 1 Washer, Flat, .350 x 1.559 x .062
34  631-04008A 1 /P Wheel, Steering, 3 Spoke, Softgrip

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 46

STy
[ g— m u \ .,.. NM/
M nl\umx -\ . ,
!.uu..\n // ,”/
— \
mrﬁnwuwv -\ \ \
B e @ " x\\
ﬁ.“.\\u\kwmv - w
gy V. mm
"
{ nl
// ~‘_ ,J wn
/ - runmm\ mm . \
~l
,,,, G0 \
\ 1;7\\\\An

/ nn

ission

SLTX1050 Tractor (2010 & After)

Transm

% .
Wﬁ ,/
AWM.\.W. /
\, , n_nv_mw_ ///
) \\5 N / mmyz \ m
“Am uﬂ, n‘_m“u” X ,,, Q
\ "_@ 0+ ) msponme- g 8RNI RE A na,mmw . O
7D TN 2 %
.4# o gm \\H S m“m.\ m
- . e
(@
I W
AM.HHw_., e 3
NP =
LR /\ sy "mm__ mmm
m‘ ﬁv\m, \/, A\m X : | =
& 8 A\ VV\ - —
m cD_ ..J_V/ \ \\ \\\ II. -
vvm =) m“ / \\ e Yy m =
& q \\ yxxm“.\ A lmw\ >
S \ h /\\ .5 y Y=
,, A \..u_ ' mw myv o= & ﬂ +.4_ S
/2 o g A
mﬂ. /,n_ r\\\\umxxfo_ — o
Vgl -~
Mm ’lw, ﬁv lw_ ~g
IR ¢ |\
_“M w0\
\ g / S\

- <




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Transmission

Page 42 of 46

Ref#  Part Number Qty S/P/F  Description
1 HG-70467 1 Main Housing Assembly
1 N/A 1 Main Housing, Machined
1 N/A 1 Bushing ,865 x 985 x .790
2 HG-70483 1 /P Main Housing Assembly
2 N/A 1 Main Housing, Machined
2 N/A 1 Bushing ,865 x 985 x .790
2 N/A 1 Bushing 624 x 719 x . 562
3  HG-70477 1 Center Section Assembly
3 NA 1 Center Section Machined
3 NA 1 Bushing. 707 x . 788 x . 591
4  HG-51048 1 /P Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
5 N/A 1 Block - Cylinder
5 N/A 1 Piston
5 N/A 1 Spring, Compression
5 N/A 1 Washer - Thrust
7 HG-51190 1 /P Hex Flange Screw 1/4-20 x-1,25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring - Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 1 /P Ring - Retaining
13 HG-51161 1 /P Seal Lip .67 x 1.58 x .276
14  HG-50315 1 Ball Bearing 17mm Id x 40mm Od
16 HG-51064 1 Bolt. Flange 5/16-24 x .94 (Patch)
17  HG-51140 1 /P LipSeal 18 x32x7
18 HG-51119 1 /P Arm Control
19 HG-50551 1 S  Bearing 30x52 x 13 Thrust
24  HG-50966 1 Shaft Motor
27 HG-51767 1 Gear - Pinnion 12t
28 HG-51766 1 10t/49t Gear
29 HG-51043 1 /P Gear Jot Jackshaft
30 HG-51044 1 60t Bull Gear
31 HG-51088 1 /P Sleeve Bearing . 75 x 1.750 x .625
32 HG-51089 1 /P Sleeve Bearing .75 x 1.575 x ,625
33  HG-44875 1 /P Washer 3/41d x 1-1/2 Od x .13 Thk
34 HG-51066 1 /P Lip Seal Axle Seal
35 HG-51079 1 /P Shaft Axle.75x11.39 (Dd R. H,)
36 HG-51078 1 /P Shaft Axle .75x 17.99 ( Dd, L, H.)
37 HG-51769 1 /P Miter Gear (Splined)
38 HG-51768 1 Miter Gear 15t (0 .5 Id)
39 HG-50146 1 Shaft
40 HG-44871 1 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshatft
42  HG-51100 1 Magnet, Ring
43 HG-51136 1 Spring, Bypass
44  HG-50016 1 Hydro Mtg Screw 3/8-24 x 2.5
45 HG-51581 1 Bottom, Filter
46  HG-51580 1 Base Filter W/ Poppet
47 HG-51091 1 Actuator Bypass
48 HG-51098 1 Rod Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 Retaining Ring 0.250 External
51 HG-51081

WWW. MymOVTer B8 Gofr 250 x 250 Te



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Transmission

Page 43 of 46

Ref#  Part Number Qty S/P/F  Description
52 HG-44371 1 /P Flat Washer 5/8 1d x 1.0 Od x . 05
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55 HG-2003014 1 /P Spring - Helical Compression
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Kit, Brake Yoke
58 N/A 1 Brake Yoke
58 N/A 1 Sg. Hd, Bolt 5/16-24 Ribbed
59 HG-51072 1 /P Rotor, Brake
60 917-0678 1 /P Brake Puck
61 917-0682 1 /P Puck Plate
62 941-0343 1 /P Brake Actuating Pin
63 HG-51146 1 Hex Screw 1/4-20 x 2 w/ Patch
65 HG-23711 1 Spacer
66 HG-51607 1 Kit, Spring
67 HG-44138 1 So. Hd, Bolt 5/16-24- Ribbed
68 HG-44094 1 /P Arm, Brake
69 912-0273 1 /P Slotted Hex Nut 5/16-24
70  914-0507 1 /P Cotter Pin 3/32 x 3/4
71  HG-50919 1 /P Comp. Spring Brake Anti-Drag
72  HG-50132 1 /P Washer, Ht .51. D. x 1 OD, x .032
73  736-0371 1 /P Flat Washer, 11/32 ID x 7/8 OD
74  HG-70719 1 /P Kit, Seal
74  N/A 1 Oil, Seal 625 x Lo x .25
74  N/A 1 Ring, Ret-Star Washer
74  N/A 1 Bulletin, Shaft Seal
75 HG-51084 1 /P Check Plug Assem, .027 Washer
83  HG-9004800-2506 1 /P Pin, Standard Headless
84  HG-51143 1 /P Fitting, 5/16 Sae 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
87 HG-51251 1 Cap,. Vent
88 HG-50653 1 /P Bolt, Self Tapping 10-32 x 112
94  HG-44147 1 Ball Bearing .62 Id x 1,38 x 44
95 HG-50837 1 Cap Screw, 5/16-24 x 1-112
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, Sfhcs
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-52493 1 Washer, .32 0D x 1.6 ID x .24
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .56 x .26 x .87
103  HG-51223 1 Bracket, Torque
107 HG-51134 1 Deflector
108 HG-51069 1 Washer, Motor Shaft .71 1d 1.15 Od
109 HG-9005110-5600 1 /P Plug, SAE #6
110 HG-50868 1 Torx Head Screw, 5/16-18
111  HG-51144 1 O-Ring, .07 x .301 ID
113  HG-51179 1 Bracket, Support Expansion Tank
114  HG-51184 1 /P Spring Guide
116  HG-51196 1 Silicon Sponge
120 HG-71315 1 Center Section - Bypass Assm
120 N/A 1 Center Section Machined
120 N/A

WWW.myimower Baftaisuiiirret



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Transmission

Page 44 of 46

20w-50 Ol (78.8 0z) Not Shown

Ref#  Part Number Qty S/P/F  Description
120 N/A 1 Check Plug Assembly
120 N/A 1 Spring Bypass
120 N/A 1 Actuator Bypass
120 N/A 1 Deflector
120 N/A 1 Bottom, Filter
120 N/A 1 Bushing, .707 x .788 x .591
121  HG-70756 1 /P Filter Assembly
121  N/A 1 Bottom Filter
121  N/A 1 Base Filter w/ Poppet
121  N/A 1 Spring Bypass
121  N/A 1 Actuator Bypass
121 N/A 1 Deflector
128  HG-70503 1 /P Kit, Expansion Tank
128 N/A 1 Tank, Expansion
128 N/A 1 Cap, Vent
128 N/A 1 Bolt, Self Tapping 10-32 x 1/2
128 N/A 1 Bracket, Support Expansion Tank
128 N/A 1 Silicon-Sponge 112 x 1/2 x 3/16
129  HG-51252 1 Cap, Expansion Tank Shipping
HG-50928 1 /P Sealant Not Shown
HG-70463 1 /P Seal, O-Ring Kit Not Shown
1
1

free

WWW.mymowerparts.com

Note: Transmission sealed and maintenance



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)
Wheels

Page 45 of 46

-
AT Y B 77 S0
AW TR A=A 0
ANV § IR 7 o el
ANVl AR D
I\ & RSP =\
N XN RS
N

st N\
AN /RN W \"
INY A SN P - A Yc: et 74
N {7 77 ZAS NSNS 4\ W/ g\ W,
1N iiir RN\ ol e\ Vol 1)
D RN Nee2x( 2
RO LE 1 A% AT ANAMWAR TN A
R N R V& W Wl 30T 2 ey
S S S, PR ALY OB WA 27 WAl
W T T Y N LR OAVL A \ \Y \ Vol — P
SPT T T A N, T WL N\ WL Wl WA 7 W A
P - S Y A UEAAATAN AN WY W TV el AU
AT Jt) B ol S PR AN VRN . 18 \Wesdad” VN o 19
P 72 gl Ay i A A o VRAAR SN e BV T ALCT ST A
AN K £ AT = Nmedli\ A NN VA e — G\ g )
AVNLEi01 R VAN TR AN S el 27 2 0F
AV i LA E a2 IR N\ M N\ e B e R
ARMITT=5N0F Py RN AN e i A SN, T A7 f i S F T S
Fa\Y 5 T F oW et S VS S AR Ny g [
R\ N Al /7D 4\ Y/ S\ AR, e § R N N
N2 S (U<l e Y MR /NN Y s 4
INY/2 o RN AN N A MR VNN =7
W VS NN a2\ Y Wl =} N R AN N P
MY VA N Vol N WA AN e a G L ™ -y
IN a7 A ARV e\ A\ Y e N DRt W\ I
INY] [/ BAY AR\ P "~ S g TREALRN LR hasm™
WU IoHE A A Y Y\ W V' AR DR R
N ooy NN \ReeZ2n e Vo TR
al Lo AR\ g 7 g
Ly [ AN N W Pl 1
N S LA\ wn W o Ve — 11
|0 WL L N W W'
TR oY AN N NN WeamsE AL B
Tl W A N W VWA g A J—
AU U R\ AN \l AL e il A=y ) oV ] W e
ACTT e A T
W 7o W g N
Vs 2g 4 Vi T Y
AL TR N g2
VYIRS A 8 S o el
FAAMMILEE Ra e g AW,
= J o (VAW 2 N
AN TRRA SN SR
A VA G cal) =V -4\
aY YO V< Y
E N = N N
Y ey NN =45
N g7 7 NN WS A
%] T NN\ syl on V< g 1)
1L LA \e2mf 7 el
UL 4 M\ \§ AW W 4
b Y HYOAVONY A WU 20\
A} AR ol W=l o ? ol o)
Aw Y VWL AT Ve B4
TR N N el ) W
‘P AN P Ny e ]
AN AN 7 W el R DR
0 o g e A& N g WA 4
P L o e Yo\ S N A T
B G N T o N et
W o va BT T I N N N
AECNED o 27 S S FINSLEAL
ANy o 00 s /e SR N
ML 0 A T 2PN NSRS N Y™
NSRS KO g g SATTTRU\ W\
AN Y G PPN TRERLR RS Ty, o
N NSO S 4 1
N e N R N ) L
INY Y 200 N O (g — §= 4\
&F [ (/A S g\l
- RE L VN WL NRT A
o 5 IR\ g L e
P r4 [ o wR LWLV N\ VETRNAR N A
C 2 [ 3 AN R SR\ el P g — 1)
? ~ 3 L A \NRANAN\ R e P g ]
~S TRV WU N NN W N TN A
L AN OOV N N W U s P
& A Y A AN\ =Y 7
Famy [ WA Bl )
FNNN\ A AS WA A\ T ]
Lo NN, W2 TR N\ =/ Do A
AY momene AL TN NN M /P TE ANE AT
AY A & R Y M T I e B
H NN 1A HITARE: SR\, R AN
i 'Y SR = #007 MRROUY W A Ve N
i = A VoI a BEE b VEAAN N L Wi N —l
Y Ry 11 w AR Y o\ N\ LR R AT | NUTETOON\NZ
AR\ AAYZ4 YRS I I N LAY <) R A LA z
LR WOTANM g 1y Y OB R NI o]
AR\ \Y N LS LI YOWNNNN S
AR\ ANAY g 4 b NN\ N Bl
AN N P R AV RNN
AR a1 h/ N~ ) §
AN 5 A A -
AN | S g
AN i T
N e/
~—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1050 Tractor (2010 & After)

Page 46 of 46

Wheels
Ref#  Part Number Qty S/P/F  Description

1 N/A 1 Wheel Ass’y, Complete, 16 x 6 x 5.8
2  934-04082-0499 1 /P Rim Ass'y, 8.0 x 5.3, Plastic Bearings
3  741-0990B 1 /P Bearing, Flange, .760 ID w/ Fitting
4 741-0516B 1 /P Bearing, Flange, .760 x 1.00 x 1.20
5  934-0255 1 /P Valve, Tubeless Air
6 734-1727 1 /P Tire, 15x 6.5 x 8 Sq Shoulder
7  634-04210-0931 1 Wheel, Complete, 22 x 9.5 x 12
8  634-04238-0499 1 /P RimAssy, 12.0x 7.0
9 734-04174 1 Tire, 22 x 9.5 x 12 Sqg Shoulder

WWW.mymowerparts.com



